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Annex for BLE

FCCID: 2ASC7VCIU18

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2404222133-WF02

1.1.1 OBW
> Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 1.077 / Pass
1™ SISO 2440 1 1.075 / Pass
2480 1 1.077 / Pass
1.1.2 6dB BW
X Frequency 6dB Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 0.707 >=0.5 Pass
1™ SISO 2440 1 0.705 >=0.5 Pass
2480 1 0.700 >=0.5 Pass
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Annex for BLE Test Report No.: CTL2404222133-WF02
FCCID: 2ASC7VCIU18

1.2 Test Graph

1.2.1 OBW
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Annex for BLE Test Report No.: CTL2404222133-WF02

FCCID: 2ASC7VCIU18
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FCCID: 2ASC7VCIU18

1.2.2 6dB BW

Test Report No.: CTL2404222133-WF02
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FCCID: 2ASC7VCIU18

Test Report No.: CTL2404222133-WF02
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Annex for BLE

FCCID: 2ASC7VCIU18

Test Report No.: CTL2404222133-WF02

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) ANT1 Limit Verdict
2402 -1.93 <=30 Pass
1™ SISO 2440 -0.77 <=30 Pass
2480 -0.83 <=30 Pass
Note1: Antenna Gain: Ant1: 0.00dBi;
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FCCID: 2ASC7VCIU18

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2404222133-WF02
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FCCID: 2ASC7VCIU18
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Annex for BLE

FCCID: 2ASC7VCIU18

Test Report No.: CTL2404222133-WF02

3. Maximum Power Spectral Density

3.1 Test Result

3.1.1 PSD
TX Frequency Maximum PSD (dBm/3kHz) .
Mode Type (MHz) ANT1 Limit Verdict
2402 -18.87 <=8 Pass
™ SISO 2440 -17.84 <=8 Pass
2480 -17.85 <=8 Pass

Note1: Antenna Gain: Ant1: 0.00dBi;
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FCCID: 2ASC7VCIU18

3.2 Test Graph

3.21PSD

Test Report No.: CTL2404222133-WF02

1M_LCH_2402MHz_Ant1_NTNV

Frequency (MHz)

Ant: Ant1
CENT: 2402 MHz
S%an: 1.061 MHz
RBW: 3 kHz
101 VBW: 10 kHz
Detector: Peak
1 TracaType: MAX Hold
e o BraageCoint,)
=201 A W weepPoint:
i ﬂW\f gweep'_ﬁéne h11‘ 93 ms
Wﬁ"wl V'waw\mw Ar';gz.ﬂggengi" &
30 - W‘m
W
,1“85(496:1 90 MH
: z
= -18.87 dBm
=
S
= -50 -
[
%
— 60 1
=70 4
_eu -
_gu <
100 —— Trace
2401 47 2402.531
Frequency (MHz)
1M_MCH_2440MHz_Ant1_NTNV
i t: Ant1
CENT: 2440 MHz
Span: 1.0567 MHz
RBW: 3 kHz
101 VBW: 10 kHz
1 Detactor: Peak
TracaType: MAX Hold
gueragsc_mlm_}:oa]
el weepPoint:
20 "Y‘ﬂ'u it "'M\M%wmw gweep'_rgne'hjﬂ 47 ms
N'\-;JW MWU‘"W RverageType: RMS
-30 P : | 1 ’\N
520 000
: z
£ -17.84 dBm
E
S
= -50 -
[
o
— 60 1
=70 4
_au -
_gu -
100 —— Trace
2439472 2440.529

Page 11/18




Annex for BLE Test Report No.: CTL2404222133-WF02

FCCID: 2ASC7VCIU18
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FCCID: 2ASC7VCIU18

4. Unwanted Emissions In Non-restricted Frequency Bands

4.1 Test Result

Test Report No.: CTL2404222133-WF02

4.1.1 Ref
TX Frequency Level of Reference
Mode Type (MHz) ANT
2402 1
1™ SISO 2440 1
2480 1

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

4.1.2 CSE
X Frequency Level of Reference Limit .
Mode Type (MHz) ANT (dBm) (dBm) Verdict
2402 1 -1.92 -21.92 Pass
™ SISO 2440 1 -1.92 -21.92 Pass
2480 1 -1.92 -21.92 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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4.2 Test Graph

4.2.1 Ref
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FCCID: 2ASC7VCIU18
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FCCID: 2ASC7VCIU18

4.2.2 CSE

Test Report No.: CTL2404222133-WF02
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FCCID: 2ASC7VCIU18
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FCCID: 2ASC7VCIU18
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